N 2] -\"
o F v
£ v B . \\ ‘
' COMPACT TRACTORS

Tl M.ODE.L 108 S/N 14031940 AND AFTER-

MODEL 110 §/N 14032840 AND AFTER

R MODEL 115 S/N 14047500 AND AFTER
’ o Parts Catalog 8- 27oo~
\ \ ' r_j - : .

. N
2-84-RP-1500

.

~

_ INGERSOLL EQUIPMENT CO., INC.

Techmcai Publtcanons
119 S. First Street
Winneconne, WI 54986

- _ﬂ:;, ' - : & —’—"‘%_’ . ‘. -~
»’"-Rah‘—h' T N .
: : - . .
T L. ) - e
. . K ’ﬁ?-‘ .
A“ = ‘~ Rl .': . + = o * ‘
R  'ALPHABETICAL INDEX
o L - - 'ENGINE SECTION _ e
= PAGE GRID . . T PAGE
Air Cleaner.: .............. 18-21 _" - B2-B8 Fuel Strainer,......... TSN .. 13
“Battery ................. P -1 D10 Fuel Systeny .............. . 13
Breather, Crankcase. ... .... .. " 6-7-25 - AB-AB-B12 - Gasket Kits'............... 59
. Camshaft..}.. c.....ooiio . - 59 AB-A0 Governor .......... e 23
© Carburetor.................. -16-19 B2-B6 Manifold (116} .=............. 18
“Chokel Lmkage(ﬂﬁ) .......... i3 . Al4 - Mounts, Engine ...... e , 27
- ConnectingRod....... . ;' ..... 59 .« AB-A10 = Muffler.. ... ....... R A
* Counter Weight ....L....5%. 11 A1 OilPan........... PR 5-9
- Crankshaft. .. v... ... ..., I = - B AB-A10 Pistan...............co.. .. 59 -
':\ Cylinder Biock......[......... 59  A8-A10 Spark Plug.,....... PP 11
¢@vylinderHead .....{..... U 58 i A6-A10 Starter ................... " 49
- Electrical System ..1......... 1 Al12 Tank, Fusl - ........ P, 13
. Engine Block &Attaphmg Parts 59 . AG-A10 Throttle Linkage . ............ 13
Exhaust System - ' B8 Trigger, Ignition .. 7.......... ) 11
Filter, Breather .............. . AB-A8-B12 Valves ..................... - 59
Flywheel “ee....{.......... A2
L oo . ;
2 BASIC TRACTOR SECTION - :
: | GRID, ~ . ‘ ; PAGE
Axle, Front .. ... f 7 A o () Implement Lift............... T w
. Baffles&Shrouds ........... 26 o B12 Model G14 Weight Box ... .. 31
Belts & Pulleys .......... P 29-11 C2-C14 ,  Mounts, Engine ............ L 27
Brakes ,...... Lol .. 3943 C12-D2 ;  PTOClutch........ S 28
Decals ........0............ b5 D14 ‘Seat, Operator’s . . ... el iy 33 .
" Electrical System .......... :.  51-B3 D1¢’D12 Steering Wheel & Gear ....... 35
Fenders ....... v, 33 C6  TeolTray................... - 31
Frame......... e, ¢ 3. . -C4 - " Transaxle................ v.. 4345
Grille...\..... e ' 3 C4 " Travel Control . 39
Hitch ........ Lo 23 .-, B1O . Wheels; Front & Rear 37
Hood ........ e 31 e
J : P
‘f ; .
) i . . . L
r’. ' i
/ ° 2
! ‘ «
AJ d :
e 'I . . s p ’
‘ } / * '

AB-A10




i ! * \ ! A
n‘.'P 3 |
, ‘ . .. MODEL108, 110 AND 116 COMPACT TRACTORS _ , 1.
N\ L . ’ - . . ) : . .
j\__-— T " PRODUCT IDENTIFICATION NUMBERS - . e

INDEX | PARTS ORDERS
) There is an index at the front and rear bf this catalog. ' All ordersl must include the following ihformation: ' - -
The front indgx is an alphabetical index of fhe_major 1. Correct part nurnber. )
- gréups or assemnblies, oo B .
. i ‘2. Complete description of part or component,
N The rear.index is a numerical index of the part numbers S.JE’ ° : h - )
and pages oh which these numbers are shown. , - 3. Total quantity qf each part or component.
ILLUSTRATION ' o ' 4. Product model number. .
i Each iliusjration in this catalog shows a group of parts or 5. All necessary product identitication fumbers.
' components. Thiese parts and corfiponents are aligned ap- . .
| proximately a%-the parts and components on your ma- = & - Method for sending the parts.
i chine, Each part and component in an itlustration has a A .
| reference pumber. These reference numbers are in a list 7. Complete and correct address,
’ on the page apposite of the illustration. Next to the ref-
erelnce_-, 'n_.un'!l:?gr is the part numb.er, c.ie§cr|ptlc>|?| and re- CATALOG REVISIONS ‘ 3
l quneg_qgantlty of the part shown in the itlustration. - - R
: : - . ) ' As the prodLr:t changes, we will send yéu.new D TRACTOR MODEL AND
- - s we - g
oo ‘ : SERIAL NUMBER
: . ABBREVIATIONS ) vour catalog. ’ )
f . L, . "\ a
UAR - “Use as required” |ndi§:ates that the palt quantity . IMPORTANT:  Put all revisions into the catalog .
is variable. B . ’ as possible. : ' -
- L NSS - “"Not sold separately”” indica;t_es that the part 15 only RIGHT HAND AND LEFT HAND IDENTIFICATI ‘ T ' '
' .available as a compgnent of ‘an assembly or the part must : :
he purcha§ed locally. H the part is an assembly compo- ' ﬁ'he ‘words right hand (RH) and left hand {LH} as 1 4 . .-~
- * nent, the.description will be indented under the assembly™. this catalog indicate the direction while you are in . : . ) _in
- des_cnfmotl_a’r? the part_s list, . . erator’s seat 1n the .normal operating position. . TRACTOR MODEL + - ENGINE MODEL
. ‘ s © C26661
INDENTED DESCRIPTIONS ’ _ » ) . . . . SPEC. 190707 - TYPE 5820-01
. ' b ' ¢ . 1 ‘ ] . .
An assqmbly can_ have many components, The compo- ‘ ’ ’ - 2666 X ' .
_ nents of an assembly are indicated by an indented descrip- - , : - ’ . - " 110 - ; 62 .
. [ tion, The quantity for'an indented part is the total needed - . . . _ SPEC. 220707 - TYPE 0631-01
" for that complete assembly. See the example. i ’ L ’ . : : : - .
, . | . . | 5 , , - < C26986 -
: - ‘ . . ' 116 . ' - :
-REF, PART NO. * DESCRIPTION ’ ) REQ : . . SPEC. 402707 - TYPE 0]32—96
s . R » ! " .
65159 - CYLINDER ASSY - rear steering . . . R . R | ' : - - Y
28 A 56208 SOCKET ASSY - rear cylinder . .. . . S e T D e 1 i : . ' '
29 A 889G - = PLUG - adjusting, 50CkBt assy . . . v v v v v v v e v e e ™ i 1 [ ’ . - - ?
. 30 - A 559357 SEAT -socket ball ... .... e e e e e 2 o - ] ) . o
- R A 56210 SPRING -socket .. ............... VR S e e 1 ) . Pt NOTE: In this catalog there are references ta serial
32 A 56209 \ SEAT - socket spring. . . . . 178 ... ... ... . 1 . ' numbers. To order the correct part, use these
- .33 G 45175 S CLAMP ASSY - 50Kt 858y 1. - .o oo o e ot 1 ’ serial numbers as a guide: - - N
. - . 16- 838 - . - BOLT-1/2"x2-1/4"NF.hex.......... e e e 1 N ' =
34 132- /164 PIN-cotter, 3/167 x 3", . . . ... . .o e e P oo ' . . ) . ' o :
35 A - 55888 STUD - ball, socket & cylinder .. . . .. .. . . .. e p ) ’ : : .
36 713 410 - BOLT - 1/4" x8/B" N.C.,hex. . ... .. e i e e e e ee ¢ S . . ‘

‘37 92- 4 LOCKWASHER - 1/4"SAE. . .............. T INIIPIN e { ) ¢




. ' , ' i _ _
:‘.\' . M - .
- ~ * .

/ . ' i- ' .| o | |
f \ - P ; l ) " | . J‘ :
{. . . . . 1. ",_‘.;_.‘i ‘ . . }1
] : ‘ : o i
! A | " SR I
! f : - MODEL 108, 110 AND 116 COMPACT TRACTO*RS f- [
! / : . " E 5 ‘ ' !f
ENGINE BLOCK ASSEMBLY (108): o ﬁj ]l
w iy . O co !
REF. PART NO. DESCRIPTION - R ) if "REO
’ § I v |
1 BR 390640 BLOCK ASSEMBLY -short ........................ R f., {1 :
20 NSS BLOCK - cylinder, stripped - .. .. «ooovrvurreennon. b N
3 ' BR 295962 . - BUSHING-cyfindei ... ... NN WNE
4 BR 294606 SEAL-oil,.. 5. .. ... PR [ L
5  BR 231055 * BUSHING - governor shaft .. ..................... . e
6  BR 66768- PLUGGititer ........... U ST !
7 BR 68546 ~ LOCK - pigtonpin ..., ... e S S T
8  21- 843 PLUG - oilrain " ... ... .. AR PR R Ll
9 BR 261038 CRANKSHAFT .., e, e T
10 BR 392548  OILPANASSEMBLY ... ..., oo L.
1 BR 295963 BUSHING -0ilpan ... ......ooei i Lo ..
12, C 25709 SEAL-oilk...........c.. T PEPPURER i ..
13*  BR 27780 GASKET -oilpan 1/64” .. ....... e [T S D
13 BR 27876, GASKET -oilpan.005" ... ... ... ... ..., e L .
13 " BR 27877 GASKET -oilpan .009" . ... .. ..o, Lo e
14~ NSS « SCREW - oil pan mtg. {use 113-120 and 192-20}. . ... ... ... U
15 BR 391673" PISTON ASSEMBLY -standard. ... .............. U P A
15 BR 391674 PISTON ASSEMBLY - 010 aversize (includes rings) .. ... .. FL
15 BR 391675 PISTON ASSEMBLY - .020 oversize lincludes rings) . . ... . .. N
15 BR 391676 PISTON ASSEMBLY -.030 oversize {includes rings) ......... e
16 BR 391669 ‘RING SET -standard ........ TN L S
. 16 BR 3291670 ' RING SET -.0100versize. ....... ... .. it ST
16 BR 391671 RING SET - .020 oversize, . ........ e S e
16 BR 391672 - RING SET - :030 oversize. ... ... U el
17 BR 295840 PIN ASSEMBLY - piston, standard {includes locks} ........ ... ...
17 BR 295841 PIN ASSEMBLY - piston, .005 dyversize {includeslocks) ..... ... ..
18 BR 392718 BRACKET ASSEMBLY - governor gear & oil slinger _. ... G e
19 BR 270430 GASKET -cylinderhead ....... ... ... .. ... .. ..., e
20 BR 390402 CONNECTING ROD ASSEMBLY . ... R :
21 BR 222114 » LOCK - connecting rod bolt. . ... ......oooe ooioii. .. e o)
22 BR 92659 BOLT - connectingrod’ . .................. . DA {
23 BR 27803 GASKET -valvecover . ............... UL e
! 24 . BR 390419 . VALVE -exhaust ... _................. e
! 25 BR 93630 LOCK -exhatrst. ......oveennn.. .. e
! 26 BR 292260 * " ROTATOR -exhausevalve . .......... e
' 27 BR 261055 " VALVE-intake .... ....... e
i 28 BR 221536 KEEPER -intakevalve ... ... ... .. ... . .. i
29 BR q5906 SPRING -intake valve . ... .. . i e
30 BR 26828 SPRING - exhaustvalve.......... ... . . e
31 BR 260933 TAPPET -valve......... e e e
| : : : 32 BR 211689 CAMSHAFT ..ot e s e
' ‘ _ B ' ) , . : ¢ 4 33 BR 222636 BAFFLE - cylinder head ... ........ SRR e
| . ' : ‘ - . 34 BR 93723 BOLT - cylinder head, 3" .......... S ISR
=L ' : ’ ) ' ; . 3 ° BR 9321 STUD -cylinder head, 2-21/32 ... eyt ns
) - ' ) , 36 BR 222830 BAFFLE - cylinder. ... ... ... S e AT .
i , : 37 NSS SCREW - baffle mtg. {use 163-18and192-18} ......... e
C 38 BR 212286 . HEAD -cylinder ..... .. ........ e e Ce :
39 187- 1508 + SCREW-sems ................. T
40 BR 391406 BREATHER -crankcase. ........0... ... oo,
. . | , . o 41 . BR 280005 TUBE - breather .. ... ... e . SO
- - - . C . 42 C 2723 KEY -flywheel . ................ T S
o : 43 BR 22963 WASHER .............ovnn.. AU e
P , : : BR 299577 - GASKET SET - includes items 13, 19, 23 .
o ‘ ) - : ’ | - and carbuetor mountinggasket .. ............ ... .l S
| \I . - '{: !
i f ' /
: Printed in U.SO.A.,-‘ " o 7 - ; . January, 1984
| : - j MH*M :
" [ —— /
- . N - i e '

o

E

—
&+



. ‘ ) ’,* R . . N . - . ‘
‘ ) ;
- -7 . ‘ o s T , -
MODEL 108,.110 AND 116 COMPACT TRACTORS 7 -
- ' ! ‘ ’ - I
\ S ENGINE BLOCK ASSEMBLY (110) ‘, N
- s, . ) / 1
| e\\ REF..* PART.NQ./ --..DESCRIPTION PRRTIEES /. 1+ REQD.
! ' : b ST - ’ - T
E \ 1 “C . 28827 CYLINDER BLOCK ASSEMBLY -short ... ... .. .. .. Y ,./ ........ R B B
- 1 NSS ... CYLINDER BLOCK ASSEMBLY }; .......................... L 1 .
: 2 C 25709 SEAL-oil...... PO i AR Ceeiery, 1 A
: g 3 C 25710 HEAD -cylinder ... .. ... ...... e e o 1 :
foy 4 C 25711 - GASKET-cylinderfiead .:.....0............ Lt L ) .
' | 5 BR 391406.  BREATHERASSEMBLY............... e e ROS - 1
' - 6§  BR 27803 GASKET -wvalvegover .....0................ B 1
7 187 1508 SCREW -SEMS /.. ..o, e 2
; 8- € - 25712 TUBE - breather ......... PO S 7 : 3
8 C . 25713 GASKET - crankcase cover 1/64" thick. ... 0. ... ... .. ......... y !
9 C 25714 . ' GASKET - crankcase cover 005" thick . ............0. ... i 0. . oo.... B
9 C 25715 GASKET - crankcase cover .009" thick ....._............ e -. 1
10 BR 93723 SCREW.-cylinderhead3"10ng . ... ... ... . ... ... ... .. ... .. ... B
11 221- 843 PLUG -oil firain. ... s i
L120 C 25716 CRANKSHAFT ... ... e P .. 1
13 ‘C 25717 SUMP -pii (alsoincludesitem 9} ......... A B P 1
14 cC 25718 SEAL-oil.. ... P .. e 1
15 BR 66768 PLUG /oil filler ... . .. P e e e 1
16 NSS SCREW - sump mounting, sems {(use 113-120and 1192-20}. ... ... ... .. Ny 6
17 C 27236 KE‘(‘?’ﬂywhee!. e U L T
18 C 25720 PISTON ASSEMBLY -standard . .. ................... e S
8 C 26721 PISTON ASSEMBLY - .010"oversize . .............. T gy
18 C 25722 PISTON ASSEMBLY -.020" oversize . ............. ..o ..., S ™ I
18 C._. 25723, PISTON ASSEMBLY - .030V oversize . ..........coovenen ool 1 :
19 C 25724 RING SET - piston, standard .. ................ e e 1 .
19 C 25725 /’RING SET - piston, .010" aversize ... ... e . 1 ! .
/19 C 25726 RING SET - piston, .020" oversize . ....... ... .cciiuuiin ... 1 v
;19 C 25727 » RING SET - piston, .030” oversize . ............... e R . 1
;20 C 25728 LOCK -pistonpin................. e 2 -
w2 C 25729 FIN ASSEMBLY - piston, standard ............. T 1
f 21 C 25730 PIN ASSEMBLY - piston, .005" oversize ...........:................ 1
. 22 C 25731 ROD ASSEMBLY -connecting ................ .ciciuieieion. .. 1.
‘i 23 C 25732 LOCK - connecting rod sCrew ...t R
) 24 C 25733 ~ SCREW-connectingrod ...... ..., ... ... ... ... ... .. 2
25 C 26734 . VALVE-exhaust .......... P C o (NG
26 C 25735 VALVE-INtaKe . ..o e e Yoo o
27 BR 65906 SPRING -intakevalve ............... ...« S 1 :
28 -BR 26828 SPRING - exhaustvalve. . ... ... ....... et P 1
29 BR' 221596° RETAINER -valve. ......... P e e 2
30 C '\ 28736 TAPPET -valve. ... ... . . i I 2
3N - C \ 25737 - CAMSHAFT ... ... ..o . .. e e e e 1 .
32 'C .\ 25746 OIL SLINGER - governor gear and bracket assembly . ................. 3
33 C 125781 SHIELD -cylinder. ... .................. N T 1
34 NSS | ' - SCREW - cylinder shigld mounting {us€ 163-18and 192-18} .. ........... 1 =
35 C 126752 COVER-cylinderhead . .. _ ... .. ... .. ... .. . . .. ... . ..t 1
36 BR 231055 - .BUSHING - governorcrank (1/4”1.D.) ..... .. .. T <
37 C 27238 " STUD -cylinderhead . ... ... .. e e 3
38 BR ' 22963 WASHER ... . . e 3
C 257567 GASKET SET - includes itéms 4, 8, 9 and carburetor mounting gasket) . . . ] 1

i
E' R .
. l " Printed in U.S.A.
| :
I

i

L . January 1984 !



Printed in .S A,

January 1984

e

MODEL 108, 110 AND 116 COMPACT TRACTORS . ' -9
ENGINE. BLOCK ASSEMBLY (116} .
REF. PART NO DESCRIPTION - . ' , : " REQ'D.
1 C. 27371 ‘CYLINDER ASSEMBLY ...... e 1.
2 C 25709 SEAL-oil. ... .. ... .., e e e e e P 1
3 C 27372 - HEAD - cylinderR.H. ... ..... .. A A 1
4 C» 273713 HEAD -cylinder L.H. .. ... .. . ... . ... _. Ll [ES T 1
5 C 27374 GASKET ;cylinderhead R.H........... P T e 1
§ - C 27308 GASKET -cylinderhead L.H. ...._...... ... PR e 1
7 C 27347 /  COVER-access .....,. N PR e e 1
8 C 27310 - GASKET - crankcase 1/64" .. ....,...... ... e L 1
8 C 27311 GASKET - crankcase .005" ........ ........ e foo, 1.
3 [ 27312 GASKET - crankcase .009” ........ N S Fevaenns ferie e, 1
9 C _ 27313 BOLT -head 1-16/18™ ... ... . 12
10 BR 93113 BOLT - head 2-6/16" .. .. ... .. .. e e, 6
1. 221- 7N\843 PLUG-oildrain. .............. " S S 2 -
12 - C 21314 - CRANKSHAFT ... e 1
13. C 27315 CRANKCASE .. ..... e e e e e e 1
14 C 25718 SEAL-oil.................. e 1
15 NSS SCREW - cover {use 113-221and 192-161} .. ... ......... AL e 4
16 C 27236 KEY - flywheel . ... ... .. L e ol 1.
A7 C 27316 PISTON ASSEMBLY - standard {also includes item 20} ............: . 2-
17 "C 27317 PISTON ASSEMBLY - .010 oversize (also includesitam 20). . .. ........... 2
17 .C 27318 PISTON ASSEMBLY - .020 oversize (also includes item 20). ... ... ... .. .2
17 C 27319 PISTON ASSEMBLY - 030 oversize (also includes item 20). ... ... .. ... v 2
18 , C 27320 RING SET -piston, standard . . .. ... ... ... ... e e 2
18 Cc 27321 RING SET s piston, .010oversize ... ..._.. . ... ... . ..... [ 2
18 C 27322 RING SET - piston, .020 aversize ,........ [ S
18 -C 27323, RING SET - piston, .030 oversize ............. e A 2
19 C 25729 PINNASSEMBLY - piston, standard .. ....... ... ... .. ... .. ......... 2
19 C 25730 PIN ASSEMBLY - piston, .005" oversize ........ SAP, i 2
20 C 25728 LOCK - pistonpin . ......... G et e e e e .. 2
21 C -~ 27324 :° ROD ASSEMBLY - connecting e e e e 2
2 C 27582 " » ROD ASSEMBLY - connecting .020 undersize . . ......... 0. ... . ... ... 2
22 C 27325 WASHER -1/4" x5/8" x 1/32" .. ... e e 2
23 -~ C. 25733 BOLT - cornectingrod .'............ [ S 2
24 BR 390419 VALVE-exhaust ... . . ... e e, m L2
25 C 27326 VALVE-intake .......... L e [P 2
26 (BR 65906 SPRING -intake valve ... ...........cooooouoiiieooe i, 2
27 BR 26828 SPRING - exhaustvalve. . ... ... ... .. 2
28 BR 221596 RETAINER -intakevalve _....... .. ... .. ... . . . . . . . . . .. 2.
29 BR 292260 ROTOCOIL -exhaustvalve . ... . ... ... . . . i, 2
30 BR 93630 RETAINER - valve rotocoil (Tpair) . ...... ... ... ... ... ... ..., ‘2.
31 C 27327 --TAPPET -valve _..... ..... .. e e e U4
32 C 27328 CAMSHAFT . . ... ... . ... ..... P e 1
33 192- - 18 - LOCKWASHER - No. 10x 1/168" x3/64"” ... ... ..... .. e, o0
34 C 27329 OIL SLINGER . ........... Y S, 1
35 C 27330 GEAR -governor ........ ... ... ...l o 1
36 C .727331 WASHER -thrust . ................ T S 1
37 C 27346 DIPSTICK AND TUBE ASSEMBLY - oil check and fill .. . . . . . T 1
38 187- 1047 SCREW-No.8-18x1/2"roundhead . ..:.......... .-. .. .. ..... 2
39 c 27336 CLAMP -ciltube ... ................. [ e ool
40 C 27337 DIPSTICK -ail........... B e - 1
41 -C 27338 SEAL-oiltube ... ... .. ... 0 L e 1. -
42 C 27339 . TUBE-oilfiller .................... ....... e T, 1
43 C 77345 SEAL-oilfillcap,.............c . ... ... .. . T S
44 113- 120 BOLT-5/16"-18x1-3/4" ... ... ... .... Sl s 3]
45 192- 20 LOCK WASHER -5/16" .. .._... ... .. [ P 6
46 ° C- 27342 GASKET -cover............ B Lo 1
47  C 25749 SCREW - No. 10:32x5/8” .................... AT o1
48 221- 86 REDUCER - pipe 3/8"" to 1/4” oildrain ........... 7. ..., e -1
49 C - 19473 NIPPLE - pipe, aildrain .. ............... e 1.
B0  C o 14906  GASKET -oil drain . ... ... ... 27l o e
5 -~ C 14399 . PLUG-oildgain................. e S
52 C 27583 RETAINER AND SEAL ASSEMBLY -valve ........... N 1
C 27335 GASKET KIT - includes items’5, 6, 8, 48, valve cover gasket, intake .
manifold gasket and carburetor gasket . =
. 2@



;:.ﬁ-‘-‘r.‘ -

REF. ~ PART NO.

1 BR 391983
1. C. 25719
1 c 27351
"2 BR 392134
2 ¢ 27365 .
3 BR 220865
3+ C 27382
4 182 84
5 -193 25
6 . BR 222562
6 C 27388
7 BR 222561
7 ¢ 27357
8 BR - 393474
9 BR 393456
10 82 .90
1M1 - 195 10
12 " ¢ 27253
12 . C 27420
13 C 27270
13 C -.27419
14 € 27269
15 BR. - 221798
16 182- 549
17 BR 66538
18 C 24329
18 C 27334,

C A8
v !
PART-NQ. . ‘i

REE.
1 C 26197
2 C 26198
3 C 26199
4 111- 539
5 195- 533
6 192- 23
7 129- 105
8 131- 911
9 13- 102
10 . 192 20

Printed in U.S.A.

4
I

-~ 1 .
7

¢ LT L - -
| i < g .
MODEL 108, 110 AND 116 COMPACT TRACTORS - ° _ m -

e

FLYWHEEL AND STATOR .
DESCRIPTION . - | L o . WREQ'D.

FLYWHEEL AND RING GEAR ASSEMBLY ‘IDB ....... e PR
.‘FLYWHEEL AND RING GEAR ASSEMBLY - 110 ....... F
FLYWHEEL AND RING GEAR ASSEMBLY ME ..o
RING GEAR - 108 and 110 -
RING GEAR - 116

WASHER - spring {108and 110) . /. ......... e e
WASHER -spring {118) .. ... ... ... vt S
" SCREW-No.8-32x3/8" ............... e e
LOCK WASHER-NO.8B.. . ... i i
SCREEN - flywhee! {108and 110} . ... ... oooeeiieaennnn .. e
SCREEN - flywheel {116} ... ...................
CUP - screen mounting (108and 110) © ... ... ... ... ......... Ll
CUP -screenmounting {116} ....... . ... . . uuri il o

. STATOH, AEINETOT . e e

1

1
1
1

1

1

1
3
3
1

1

1

1
1

- .- ‘DIODEAND CONNECTOH ASSEMBLY ........ R S

- SCHEW NO. 832 1" o e 4
CWASHER-No 8 ... . ....... e e 4
ARMATURE ASSEMBLY - {(108and 110} . ... ............... e 1
ARMATURE ASSEMBLY - (118} . . ... ... e 1

. ARMATURE-(10Band 110} . ... . ... ... ... ........ e 1
ARMATURE-- (116} ... .. e e e S ' 1
TRIGGER - ignition . . ....... P U 1
TERMINAL -ignitioncable ... ... .o .. . cIL A
SCREW-No.8-32x3/4" ... ... e e L. L2
BOOT -sparkplug ... e e : A
SPARK PLUG - {10Band 1t0)resistor ............. ... oovioo..t 8 1
SPAHK PLUG - {118} resistor .. .................. e P 2

cC C

ENGINECOUNTERWEIGHTHOB 110) B

%SCR]PTION . ) REQ'D.

COUNTERWEIGHT -engine. . .......... _............ e DT
BRACKET -weightmount .. ............... ... ... ... ..... e,
BRACKET -weight mount ........................ocous e
BOLT -1/2"-13%2"carfiage ... ... .. .o iueiinnanneoous .
WASHER - 172 e .00
LOCK WASHER1/2" ............. e N
NUT-1/2"-13hex ... .. .. e b
NUT-5/16" - 18flangelock ........................ PR *
BOLT-b/16" - 18x3/4"...... .. PRI e e e y
LOCK WASHER - 5/16" .. ... e e

A—l‘mmwm'm—-\—d—\
’

F

January 1984

5 . ~




:
i
‘2
|

REF

K

W~ DO AWM —

REF

N DW=

Printed in U.S.A.

L - 270680

'C* - 27060 -
NSS* ' FUELLINE-18" (460 mm)108-110 ... .......... A e

214~ 251

c 11545

c
.C ~ 27083

MODEL 108110 AND 116 COMPACT TRACTORS
' ]

FUEL SYSTEM = . .
PART NO. DESCRIPTION a

C 27079 TANK-fuel (108-110). ... 0.0 00 o
187- 1036 SCREW-1/4"-20x1/2" hex selftap. . ...

C- 10657 - FITTING - elbow, filter (116} ... . .. .

BRACKET - tank mounting {116} .. 7. " : -

NSS* - . . * FUELLINE-40-1/2".(1030 mm) 116

.................................

113-- 1
192- 19
C 115629

~ BOLT -1/4”-20x 1/2" hex
LOCK WASHER - 1/4".

INSERT - fuelcap ...... ... ....: e . "
A 169433

* Use A21561 butk 25 ft. roll,
“Cut to length.

. i B
. ' ' . '
. H »
- .
¥ [ T -
[ - . .
! . vy
. - . . =

" CHOKE AND THROTTLE .

PART NO. .- DESCRIPTION

25765~ CONTROL - choke and throttle (108 - 110)
"CONTROL - throttie (116} ... ... ... i i a o,
SCREW - No. 8- 18 x 1/2” self tapping, black . . .. .

187-  1334° PR L
C 15540+ HANDLE - *T" : I

c 27084 . CONTROL - choke (118} .. ... .. e I S S
129° 163 NUT - retaining (116) .......... e e TR b
C 27233 " " CLAMP -Cable - ..o e
187+ 1908

« N ¢ - -
3
<

/

o
1 Lk 1

TANK -fuet (116) ......... e el PR Lo

CLAMP -hose. . ........ e

TIE - fuel fine{116) ..\ ............... PR e en

.
)

REQD, .

s
JRNCE N WY SN N gy

..n—l—t.p.f,p.]\_)_n....:_;_n...[\)_x

o

January 1984 | -

2 -
o
*
;
P !
‘J
R
L}
*
4
b
e
W
w®
L
4
=
-
w—




) 14 Lo . . ‘ - - _MODEL 108, 110 AND 116 COMPACT TRACTORS S e .5 ,
' Pk - . g ) ! * BR 390811 CARBURETOR (108) ‘ ' .
) REF. PARTNO. -- DESCRIPTION . , ' ‘' . REQD
1 BR 93357 SCREW -carburetor mtg. ... ......ouee e, PR 2
2 - . 24 PLUG-welch ... 1
3  BR 391399 CLEANER ASSEMBLY -8IF .. ..ottt e e i
L4 BR 270528 . ELEMENT “aircleaner ...........ooiveunienennnn. .. e - 1
. { C 26358 CUP - air cieaner. . . . .. e S PP 1,
, | &5  +BR 292681 _. VALVEASSEMBLY -carburetoridie....................vcveorennn. 1
6 BR 26157 SPRING - throttleadjust ......................... PO 1
/ 7 NSS - BUSHING - throttle shaft .......... SO e 2
o . 8 BR 93499 SCREW - throttle and choke mounting ... ........o.o oo, 3
; " 8. 182 87  SCREW-#Bx5/8' Machine. .. .........oeeurreeeeenee. F
o {10 138- 251 PIN ~throttle stop. .. ............. e SRR e 1
| 11 .- BR 230896 _ PIN-floathinge ..... P U pee 1
o1 BR 222010 TVALVE-chOke .. ..o o e i el 1
S BR 391233 VALVE ASSEMBLY -needle . ...... 7. ........ R 1
i 14 BR 270824 GASKET - carburetormounting . ..................... . ... ...... . A
| 15 BR 221986 VALVE -throttle .. ............. e TR 1
} 16 BR 391512 SHAFT AND LEVER “throttle .....0. .00 1
17 BR. 211712 STOP - thEOTHE . .. ..o et e 1 J
| 18 BR 299707 FLOAT - Garburetor . ..............ocooeiee S .
| 19 C 27254 VALVE - fuelinletassembly .......0............ ... el 1
- . K 20 BR 221995 BOWL -float . ..................... e e 1 .
21 ‘BR 270511 GASKET -floatbowl ©...................... e PRI
| 2. . BR 222014  WASHER-Tloatbowl ... .. PO 1
23 BR 390684 . SHAFT AND LEVER-choke..... ... D "
24 . BR 299740 - NOZZLE-carburetor ........ ............ e e 1,
‘ . ! 25 BR 230932 SCREW - nozzle .. ... P e e 1
‘ / 26 BR 222027 BRACKET -carburetor .._................ D, T
g : 27, 187- 1510 SCREW - bracket mounting, . .. .....c.oovienenonnnonne.. .. [ 2
. }@ . - ' 28 BR 270382 WASHER - choke shaft . ... ... R PR 1
. B. _ l 29 -BA 261116 SPRING - chokereturn ............... el e S
o 30 c 10678 CONNECTOR-fuelpipe ... ... e 1
o, L3 C - 27255 KIT - carburetor overhaul .. .............. e o1
@ (@) - 32 BR 211682 VENTURL. ... 0o e S
" : 33 C 27243 - LINK-choke............... e, PP Co
, . + 034 BR 93622 SCREW -aircleaner. ....................... e e 1 9
g, 9 ' 35 _BR 93323 SCREW -aircleaner. .. .................. P e 1
@;\ 36. BR 270539 GASKET -aircleaner . ... i 1
-, o :
2. T . ;
ok | | )
i |
. . ‘ s
. » ' "
# =, - | ! P ) ! "

January 1984




i

‘REF. .

SWE~NO TR WN =

—_ -
—

3 a3
FN AL

PART NO.

c 25738
BR 292681

BR 93499 -

182- 87
BR 26157
138- 251
BR 230896

"BR 222010

BR 391233
BR 93357
NSS -

41- 24
C 25742
C 27240
BR 391512
BR 211712
BR 299707
BR 299096
BR 221995
BR 270511
BR 222014
BR 390684
BR 299740
BR 230932
C 27268
C 27244
BR 93622
BR 93323
C 25759
C 25758

L 26358,

C 25760
BR 261116
BR 270382

C 26762

C . 25764
187- ~ 1510
C 27267
C 27266
BR 299852

Printed in U.S.A.

: :
8 N [
@%ﬁs .
) f‘_‘.‘

‘.'n

MODEL 108, 110 AND 116 COMPACT TRACTORS,

C25740 CARBURETOR (110)

DESCRIPTION -

GASKET - carburetormounting . ........... ... ... ...
VALVE ASSEMBLY - carburetoridle. .¢.....,...........5...
SCREW - throttle and choke valve mounting, sems............
SCREW - machine fillister head 8-32x5/8" ..................
SPRING - throttle-adjustment . .. .. e
PIN - throttle stop
PIN - float hinge

- VALVE-choke ..........ccooiiiiiiinn. G e
VALVE-needle. ... ... .. ... . . . b
. SCREW - carburetor mounting. ........... LN e

BODY ASSEMBLY - carburetor (use C26740 carburetor}

VALVE -fuelinlet ... . ... ...
BOWL-fldat............ ... ..oeiviennn JR

NOZZLE - carburetor ........ e P

SCREW-nozzle ...... ... .. ... .. ......

-

ELEMENT -aircleaner . .. ... . oo ian sy

" SPRING - chokereturn . .5 ... ..

WASHER - éhokeshaft ... .. .o........: e

BRACKET -carburetor ....... ... ....... .. T

SCREW oo, Yo N .

HANDLE - fuel shut offvalve ... ... ..... e .

CARBURETOR QVERHAUL KIT - {includes items 2, 7, 9, 12, 1

23, and 24} .. L e

SPRUG-welch ... ... .. .. N S
VENTUR! -carburetor .._._.......... PR ..
VALVE-throttle .. ... o .

CONNECTOR - fuelline ...... .. i
LINK-choke .......................... e ‘
. SCREW -aircleaner. ....................... e

SCREW -aircleaner. .............. . e
CLEANER ASSEMBLY - air ... .. e

........

SUPPQRT -aircleanerelement . ........ ... eeeeeenn. .. . .....

....... . 1

n

17

T

*y



REF.

SN Ot bWk -

12

16

40
41
42

" Printed in U.5.A.

-

w7 -
MODEL 108, 110 AND 116 COMPACT TRACTORS ¢ 19
CARBURE'@,-FUEL *JMP AND MANIFOLD (116) -

PART NO. DESCRIPTION * ¢ ; ‘- , J REQ'D
C 27375 MANIFOLD - 'lntakew.f. ..... e e e 1
C 27376 GASKET - manifold to spacer and carburetor. . . . .. J . 2
C 27377 SPACER - carburetor . .............. P e PN N 1
C 27378 GASKET -manifoldmounting ......... ... . ............... N 2
113- b BOLT-4/4"-20%1-1/2". .. ... .. e 2
192-. 19 LOCK WASHER - 1/47 . e e T i 2
182- 205 SCREW - 3/47- 20 % 718" i 4
C 27379 CARBURETOR ASSEMBLY ... ...... o e
C 27380 BODY ASSEMBLY -upper .., ............ e PP
c 27381 BODY - upper carburetor. /’ .............................. o o
BR 93489 SCREW -valve .........0 ... ...... e ! 2
C 27384 GASKET -body .. ... . .. ... ... . ... e 1
BR 222010 VALVE -choke .. . .. .. ... .. e 1
C 27387 , SHAFT -choke .. »..... A [ 1
C 27386 BODY ASSEMBLY -dower .. ............... e e 1

C 27382 BUSHING - throttleshaft .. .. ........ .. .. ... . . . . . ... B
BR 93499 SCREW -valve .. -....... ... ... ... ..., [ e 2
C 27240 VALVE:thrattle . ........ ... .. ....... e . 1
C 27383 SHAFT “throttle........ .. ... .. (... . ... ... ... [ 1
C 27409. . WASHER-throttle. .. ......... ... ... ... .. .. .. [ 1
BR 292681 VALVE ASSEMBLY -idle fuel .. .. .. S T e 1
2 182- 87 SCREW -No0.8-32x5/8Y ... . ... ... ......... .. ... R 1
BR 26157 © SPRING - throttle adjustment *. .. ... ......... el 1

C 27385 FLOAT -carburetor ................. ... D Coe 1 -
BR 230896 - PIN -floathinge ...... ............_. e 1
. BR .299096 VALVE -fuelinlet .. ... ... .. .. ... L. e 1
c 27412 VALVE ASSEMBLY -needle . .. oo o 1
C 27388 PACKING -needlevalve .. . . ... ... .. ... ....... ... .. 1
163- - 4 SCREW'-No. 10-32x5/8" ... ...... e 4

192 18 WASHER-No. 10 . ... .. .. .. L T S
C . 27392 LINK - throttle .. .. ... .. . ... L 1
C 27393 BELLCRANK ... ... ... .. o . 1
C 27394 BOLT -shoulder .. ......... e e 1
177- 97 SCREW -No. 10-32x 1727 | ..o . .. e 2

195- 513 WASHER-No. 10 . . ... ... ........ .: SR R, 2
C 27399 BODY -pump . ..... et ]
C. 27400 SPRING-pump .. ... e e e 1
C 27407 DIAPHRAGM ... ... .. e e 1
C s 27402 CAP - 8pring .. e e |
C 227403 COVER - fuelpump. ......... ...... e 1
182- 49 SCREW-N0.6-32x7/8" ... .. .. 3
NSS* HOSE - vacuum, fuel pump 97 ... o 1
214- 251 CLAMP -hose .............. . cioiiiiine, S T 2
‘C, 27333 CONNECTOR - fuel pump hose .. ...... e 1
C 27413 DIAPHRAGM -damping .. ... ... ... . . i s 1
C 27414 GASKET -pumpecover .. it e e 1
c 27416 SPRING ... ..... .. e [ 2
C 27407 GASKET -aircleaner  ................. R 1

C 27389 KIT - carburetor overhaul {includes items 11, 19, 20, 24, 25, 26, 27 and
g fuelpumprepairkit) ..., ... R P, 1
C 27416 KIT - fuel pump repair {includes items 36, 37, 38, 44; 45and 46) . ... .. .. 1
¥ Use A21581 bulk 25 ft.
Cut to length, .
~ .

January 1934 '




=

REF.

CSWO~NOU AWK =

|
m
AL

NMSMN_L_._-_:A..;_._._._.
oINS = OoOWWm~NoMbhbwWwN—-CO
. .

Lo~ WA

PART NO.
C - 27390
129- 101
169- 137
C 27404
C - 27405---
C- 27406
o 27408
C  .27410
e 27411
C 27417
PART NO.
BR 391313
C 24340
BR 222263
C 27237
C 27239
187- 1041
C 25460
c 25701
113- 138
C 25500
113- 1
192- 19
c 26507
22. 412
195- 18
c 27353
C 27354
C 27367
187- 1041
113- 2
C 27364
- C 27366
22 48
192- 19

Printed in U.5.A.

*

MODEL 108, 110 AND 116 COMPACT TRACTORS

AIR CLEANER. {116)

DESCRIPTION A

MUFFLER

DESCRIPTION

MUFFLER -exhaust {108) _ ... .. . . .. . . . T ..
GASKET -exhaust {108) . .. . ... .
LOCK -bolt (108} . ...

© BOLT - muffler (108} .

...................................

- DEFLECTOR -exhaust{108) ...................00 oo oo,
- SCREW -special....... S P, .
——MUFRELER ~exhaust (110} . ... ... ... . . ool o,

LOCK-balt 4110} ................ e e e
BOLT-(110) ... o e .
DEFLECTOR -exhaust (T10) ,...... ... D
BOLT -1/4"-20x 17274110} ..o
 LOCK WASHER - 1/4" {110} ............ . . e
GASKET -exhaust (110} ... ..
BOLT-{108} . ...:oo o . F R
LOCKWASHER - (108} . ... ... . i,
MUFFLER -exhaust (118} .. . ... ... i
NUT -lock, muffler. .. ..o e e
CONNECTOR -muffler (118) . ... ... ... i,
SCREW -No.8-32x3/8 ... . e
BOLT - 174" - 20 x B/8 . e e
" DEFLECTOR -exhaust {116} .. .., ... oo oo e :
BRACKET - muffler (116) ...... ... .. ... ..... e P S
SCREW - 1/4" - 20 x 172" . e .
LOCK WASHER - 1/4" . . i i .

Jariuarv 1984

— D e b et N -

_L_a,‘ﬁ.{hf\;N-a—t—.\._n_a_n—.lN‘_n—hm'_\M_n_\-_a

21,

X
m
Q2
o

UAR
UAR



REF.  PART.NO.
1 C 27242
1 C 25744
.2 . BR 261306
2., " BR 261129
3. C 27257
4% BR 231058
§ . BR 391733
6 111- 2
7 .129- 17
8 C 27241
8 -C 25747
S BR 221535
0 1820 g7
1 BR 66068
12 193- 25
13 129- 16
14 . BR 66554
15 BR. 299500
16 136 103
17 A 279
18 4163 4
19 . 192- 18
20 € 25763
21 ° BR 222450
22 187 1510
REF. PART NO.
|
1. BR 1299500
2 .129-¢ 16
3 193 1 25
4 c 27391
5 C 27395
6 C 1273%
7 C 27397
8 C 27398
9 195- 518
10 111 404
1 129. 101
12 2 48
13 192- 19
4 C 27332
15 C 27340
1 C 2734
17 C 14652
18 C 27343
19 -C 2734
: i
1
b
\'L
\

MODEL 108, 110 AND 116 COMPACT TFU’\CTOF!S‘r

" . GOVERNOR (108, 110)

DESCRIPTION

LINK - governor (108}.
LINK - governor (110}

SPRING - governor (108)

SPRING - governor (110) . . . .,

BRACKET governor .
CRANK - governor ...

LEVER ASSEMBLY .

BOLT lever S
NUT No.10-24

SPRING governor link (108) .

SPRING governor lifik {110)
CLAMP casing. . 47

SCREW - terminal . -

WASHER - insuiating
. LOCK WASHER

NUT - No. 8- 32
COLLAR - insulating
WIRE - ground .

PIN cotter hair pm
RETAINER - "E"' riny
SCREW :
WASHER
SPACER

IR
3

D L

maunting {110)

WASHER governor crank

' SCREW mounting

GOVERNOR (116

DESCRIPTION:

WIRE - ground . . ... ..
NUT-No.8-32 ... .

LOCK WASHER - No. 8. ... . e Voo

SPRING - governor

SPRING - governor idle

BRACKET -governor. . ...... .. ..., «........
LEVER ASSEMBLY - governar ..... ......

WASHER - 1/4"

BOLT - 1/4" -20x1-1/4"

NUT -1/4" hex ..

SCREW -1/4" -20x 1/2"
LOCKWASHER - 1/4"
WASHER - governor crank, inside
BUSHING - governor crank
BUSHING - governor crank

RETAINER - "E" ring

CLINK - governor™. ... e

CRANK -governor.” ....... ... e e e e
SEAL - foam .

oy
m
Qe
a

January 1984

JEE U PTG N Y L Qi Gy G (SN (U I

._x_‘l\)_._....a]\;j\_)_t—t—-_.._n_x._:_;._:_n—s




24

MODEL 108, 110 AND 116 COMPACT TRACTORS

125
o . . p ,
BLOWER HOUSING, ENGINE AIR BAFFLES AND BFIEA/THER COVERS
REF. PART NO. DESCRIPTION "REQ'D.
1 . BR 391379 HOUSING -blower {108} .. ... .o e e e e i, 1
1 c 27273 HOUSING -blower (110} .. .. .. oo e 1
2 C _ 27355 HOUSING -blower{118) .. . ... .. e e 1
3 22- * 48 SCREW -1/4"-20x1/2" ... .. .. .. e UAR
4 192- 19 LOCK WASHER-1/4" .......... e e UAR
5 - C 27309 TUBE - breather {118} .. ... ... T
6 C 27348 BREATHER ASSEMBLY -R.H. (116} . ... .. e, 1
7 c 27349 COVER-breather LLH. (116 . ... oo e e 1
8 C 27350 GASKET -valve cover {1T8) . ... e 2
9 187- 1508 SCREW - No. 10- 24 x 172" e 4
10 c 27359 TERMINAL ....... L N e e 1
1 C 27360 GROMMET -insSUbator . ... ... . e i 1
12 113- 101 BOLT -6/ 16" - 18 X% 1/ 2 . e e 4
13 192- 20 WASHER -5/168" ............... e 4 .
14 C 27362 BAFFLE-L.H. vear, &if ... . e e 1
15 C 27363- PLATE - BACK ot et e e e 1
16 129- 16 NUT =N B-82 e ' 2
17 C 27368 BAFFLE-cylinder B.H. .. ..o i RO 1 -
18 C 27369 BAFFLE-cylinder LLH, .. .. e 1
19 C 27370 PLATE-top............. S 1
20- C 27059 BAFFLE - enging, front ........... ... ... ... ....... T 1
¥ .
g
- i .
P
Printed in U.S A. * January 1984




1:?\'
SN )

\'\

)

()

o/
o>-@ .
’C’/f’@

O—-e ’

‘4!,‘" a1

REF.

BN =

REF.

DM =

- PART NO.

C 25468 -
13- 110
131 ".176
195- 625

N

PART NO.

D 59705
185- 2175
113- 120
131- 176

A
«
<
= JJ F‘-' _ N
-
[
-q L a
- .-
*
3
a
-~ ]

‘Printed in U.S.A.

MODEL 108, 110 AND 116 COMPACT TRACTORS | 27

— . e - .'j"—’% . v

" ENGINE MOUNTS (108 : 110) * R
DESCRIPTION R ~ REQD. ]
MOUNT -engine ....... ... ... .00 e e 4 N
BOLT-5/16" - 18 2-1/4" hex.. ...\ .. FDTI e, 4 _ 3
NUT-6/16"lock .................... ... TR e 4 - |
WASHER -spacer .............. ... ... S L PP 4

!{&‘ 1-{'_.

#, . ‘

- i b N

4 *

ENGINE MOUNTS (116) , . =
DESCRlPTInON - I ‘ RE‘D}D

BOLT - 5/16" - 1Bx 1-3/47 ... ... 4
NUT-5/16" lock ... oo e T 4
AN
) . R o
|
i ‘ !
|
2‘2,
- . L]
’ &, i : "o W . . ' . » -,
) _—_— . . ) January 1984 '

o



-

28

;s’.

iy

ki MODEL 108, 110 AND 116 COMPACT TRACTORS 29 .
ATTACHMENT DRIVE POWER TAKE OFF (PTO) ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D.
1! c = 25231 PT.O.ASSEMBLY ... . e e 1
2 A 70280 BEARING ... 2
3 - C . 28232 BRACKET -mounting ..............cocoiiveenoniiin.. L 1
., 4 C 15083 . PULLEY-bottom............ P 1
5 C 256234 PULLEY - 10D i e 1
. B c 25233 - SPACER-bearing ........oovviriniinnnnn. e 1
7 C 23818 FLANGETTE ... e e e 2
8 C 12875 WASHER .. 3
9 18- 102 BOLT -5/18" - 18X 3/4" .. 8
10 131- 176 NUT--5/16" -18lock ............ 8
1 D 33544 WASHER 1
12 113 205 BOLT-3/8"-16x5/8"hex ... ... .. ... i .. 1
13 “C 23757 ARM -idler ... e 1
14 c 16714 BUSHING-bearing .............. it iaaiaaney £ T 1
15 131- 118 NUT -3/8"-16hex, lock. ........ oo i 1
16 C . 16745 - BOLT-shoulder ..............ooiveee 1
17 195- 522 WASHER - 375" x. 734" .. ... 3
18 195- 533 WASHER - 531" x1.082" :................ T A
19 c 23535 PULLEY idler. ... ..o e T 1
20 182- 581 SCREW-3/8"-16x1-3/4"panhead ............................... 1
21 129- 103 NUT-3/8" hex ..o 1
2- C 21942 SPRING-tension ................... e = 1
23 G 23758 ROD-P.T.O. ... e PN 1
24 195- 521 WASHER -5/18" ... 2
25 132- 46 PIN-cotter 1/8". % 3/4" . e 2
26 C 26486 LEVER - P T.0. i e 1
27 C 26497 GRIP -lever . . . e 1
28 C 20475 BUSHING-nylon . ... ... i, 2
290 . C 16527 SPACER ............ [ R 1
30 176-. 415 SCREW -5/ 16" - 18 X 17 . 1 .
31 182- 20 LOCK WASHER -5/16" . ... e 1
32 129- 102 NUT-5/16" ~18hex _._...._... e e 1
33 C 19171 BELT - P T 0. e 1
34 C 26345 KEEPER-belt ... . e 1
a " = !
%
i
¢
g .
A
N - .
/
Printed in U.S.A, January 1984




OE‘)OOOOOO.

113-
13-
192-
129-

~.
-

2N,

Syw‘-qo-.lmmhwmm—s—-'

13 187-

15 NSS

At

REF. © PART NO.
" 27033

27034

27048

27049
27055
16362
46
27058
206
207
21
103

18153

19112
1036
15116

Printed in U.5.A.

i

MODEL 108, 110 AND 116 COMPACT TRACTORS

FRAME, HOOD AND GRILLE

. DESCRIPTION

FRAME - main {108 - 110} shown . ....... e
FRAME-main (116} .................. e
_HOOD AND'GRILLE - (108-110)shown , .. ...........
"HOOD AND GRILLE-(M118)................ S
COVER-PTO ..., D
ROD -hoodhinge. ... ... .. .. ... ... .. ...,
PIN - cotter 1/8” x3/4" ..., ......... e,
LINER-hood . ... . i

BOLT-3/8"x 1" NChex . . ...t i e e ens
LOCK WASHER-3/8" ................ e . ‘
NUT-3/8"NChex. ... ... ccoviieiin it
LINER -dashpanel ... .. ... ... v it
TRAY -center . ....... ... ... ..o u.. e
SCREW -1/4" x 1/2" selftapping . ..o . ......ooooan.
DRAWSBAR ................... e

ba
’J
Fa \
- r
_—
s

....... Voo e

...............

...............

January 1984 °

TG N, N S N



! . .
| -
H
! MODEL 108, 110&23 116 COMPACT-JRACTKORS 33
| - .
SEAT AND FENDERS
REF. PART NO. . ° DESCRIPTION - . REQ'D
: 1 C 26979 SEAT ASSEMBLY .. oo oo . 1
! 2 C 15610 MOUNT - seat, rubber . .........0...... LR R O 4 ‘
j 3 113- 12 BOLT-5/16" X 1-1/2 " NCheX ...........u.... A 4
! 4 c 14534 'BUMPER - seat, rubber .. .... e e 2
5 C.. 19118 BRACKET-hinge........... oo s e 1
6 13- 102 BOLT -5/18" X 3/4 " NChEX. ...\t .4
7 192- 20 LOCK WASHER-5/16". ................ PO U 4
8 120 102, NUT -5/16 NCREX. .. cv e ee e e e U 2
9 C 18702 FENDER AND SUPPORT ., ......vvevnrnsn. e 1
; .
] Jl
f ’ T b
: |
. . | ,
f L] ' ! -
| .’
/
: .
! i
| . .
i . .
E =
!
!
% .
H
é “
:
H . -
§
H .
% Printed in U.S.A., - January 1984
o :
i :
| - o




T . 4
MODEL 108, 110 AND 116 COMPACT TRACTORS 35
b . : STEERING GEAR
REF. PART NO. DESCRIPTION _ . ‘REQ'D
1 C  263% WHEEL -Steering .. ..........ooiiueeii il 1
¢ 2 C . 15096 BUSHING -flanged nylon . ... ... ... e 2
3 C 26633 SHAFT -steering ... i ; 1
4 M- 202 BOLT-5/16" x3/4" NC, ZP carriage ............. SRR SOOI 2
. 5 192 20 LOCKWASHER “5/18" ZP ... .. o e, 4
6 129- .. 102 NUT-B/16"NChex,ZP .. ... .. ..o i U 2
7 195- 2069 WASHER - 5/8" plain, ZP .. ...t ‘1,
8 c 26039 GEAR -steering ........... . T 1
g C 15105 PIVOT -steeringgear. ... ............... e 1
10 - 219- 17 FITTING-lube ..................... e 1
N 11 13- 103 BOLT-5/16" x 1" NC hex, ZP ... .. S PO 2
12 195- 521 WASHER - 5/16", plain, ZP .. ......... .. . . UAR
13 C 27045 BRACKET -steering......... .. ..o . 1
14 c 14201 WASHER - shim .. .... C 1
- 15 195. 541 WASHER-5/8" ... ... ... e :. UAR
16 138- 143 PIN-roll 174" x2-1/4" . .. .. . . 1
"4
|
I
| . J
@ |
QU= _® |
\
* A *
) ‘Printed in U.S.A. ‘ . Jaﬁ:uaw 1984




REF.

WD &l =

REF.

_ —

0D EWRN =

PART NO.

“C 15086
C 26371
C 26034
138- 2040,
C 11906
219- - 404
C 13106
C 12975
A 30881
132 311
C 26051
C 76370
C 18626
131 1331
129 163
129 289
C 26332
C 26333
13- 209
43- 233

1311;5 » T 1187

PART NO.

c 24429
c 12110
T - 26683
219- 10
C - 26526
C 2443
C 11796
1956- 545
A - 30881
C 27047
A 70282

Printed in U.S,A.

Y

DESCRIPTION

SPINDLE-L.H. ..

PIN - spirol 1/4" x 1-1/2° ... . el PURUR
WASHER - thrust 13/16" ..., PN
FITTING-lube ............cooovnnn... R

COVER - lube fittin

WASHER -spindle . ...............coovvnnnn.... e
WASHER -wheelspacer. . ... i e U
PIN - cotter 5/32" x 1-1/4" . ... e

ROD - tie and drag
ARM - upper spind

.PIN-axlepivot ............. P B P ‘

BALLJOINT - R.H
BALL JOINT- L.H

BOLT-3/8" x 1-3/
NUT - lock 3/8” - 1

FRONT

DESCRIPTION

WHEEL - front {includes bearings) .. ....... i e
BEARING-sealed ... ... ... o i i e

RING-snap.....

WASHER - 3/4”
WASHER - spacer
SPACER - sleeve
‘WASHER - spacer

MODEL 108, 110 AND 116 COMPACT TRACTORS

FRONT AXLE

F T . et v e e et an s

s P P ..

pus)

11141 <
le ... . A A e

Jthread ... ... ... ... A PP P,
Jthread _ o e

47 BR . .
L 2 -I\ ............... e T

AND REAR WHEELS -

P , REQ'D.

‘03 thick ........ PP

MRNBRBNNNBNNNN

January 1984




N “ - -
. . ) ; . i A N . ] ) - .
. ‘ MODEL\‘ma.‘m AND 116 COMPACT TRACTORS 39
® 4 . . T - : g -
. TRAVEL CONTROL : ‘
T REF.  PART NO. DESCRIPTION | = ¢ " REQ'D.
| “1  C 27069  CRANK-shift....................° ... ] UU
E‘ 2 114- 2 BOLT-1/4"-28x1/2"hex .........ccovvnen... e e 1
B 3 195- 518 . WASHER-1/4" ... .. ... ... 0coiiiiiinii... Y SR e 1
| 4 192-. 19 LOCKWASHER-1/4" ... . ................... P 1
e 5 € 27070 LEVER-shift ... ... i taene e, R 1
| 6 Cc 11942 SPRING - compression ................cc.oov.... e, 1
= .7 13- . 185 - NUT-=1/2"-13lock ... ) e ceee 1
+~ 8 .7138 2072 PIN -roli 1/8" x 1-3/4" "......... S S PUDT
9 353- . 462 BUSHING -nylon ... ... oo i, i
0., C 27072°  ROD-shift........................ e, e S 1
1n ¢ 26332 BALLJOINT ................... e ook 2
12 129- 163 NUT-3/8"-24. .. .. .. e e 2
13 111- 366 BOLT-3/8"-16x 1-1/4" carriage .. ......... et 2
14 192- 2 LOCK WASHER-3/8" ... ... ................ e <2
15 129- 103 NUT-3/8" -16hex.........ooooiiiiiiie .. TR .2
. .18 A . 37247 HANDLE-shift.......................... U PP PURUDIUT |
. . 'BRAKE ASSEMBLY-
REF. . PART NO. ~  DESCRIPTION REQ'D
1 C 26043 PEDAL ASSEMBLY - brake ..........c..ccoviiinniieninannnnn. LT
2.  NSs* ROD - brake 1/4" thread (use C27441, C27442, 195 - 521 and 131 -176) ... 1
2 C 27441** ROD -brake5/16" thvead .. ................ P 1
3 C 18695 ° LATCH-parkingbrake ........ 1
4 13- 176 . NUT-5/16"N.C.hexlock ............. O -1
5 . 113 102 BOLT-5/16"x3/4"N.C........... e 5.
6 c 27218 ARM-brake ..................... R 1
7 ABT- 0 1102% - NUT-1/47100K oot e 1
7 131- . "176¥*-  NUT-5/16"lock .......] e e B
8 C 15166 .  BRACKET-saddle ................................. e 2
9 195- 513*'  WASHER-1/4" .. ... .. ... ...... J e 2
9 195-  B21** WASHER-5/16" .. ............. P, 2
, 10 132 6 PIN - cotter 1/16" x 5/8" . .. .. oottt e 2
i oon C 15498 PADfOOtrest ... i e c 2
: 12 131- 1181 NUT-3/8" - 16H0CK .. o e oo e 1
13 195- 541 WASHER-6/8"............ U FUR PR UA
14 132- 310 PIN - cotter 1/8" x 1" ................ e P 2
15 138 92 PIN-1ON . .o SO 1
16 192- 20 LOCK WASHER -5/16" ... ... e e 4
17+ 129- 102 ©  NUT-5/16"N.C.hex ....................... e PR
18 C  24585* SPRING - brake return . .............. e 1
18 L 32763**  SPRING-brakereturn...................... e e -1
19 61- 612 BOLT -3/8" - 16 x3/4" ... i 1 .
o * used before S/N: ** used S/N and after:
. 108 - 14031974 . 108 - 14031974
' 110 - 14032980 . 110 - 14032990 ,
116 - 14047827 116 - 14047827 : -
N
- SR Printed in U.S.A. : .o January 1984




[ S
|

-

REF.  PART NO.-
1 e 27067
“2 % C 25250
3 C 20053
4 195 - ~04
5 132 310
6 C - 23456
7 182-. 581
8 192 21
9 . 129- 103"
0 ¢ 21631
1 C 25253
12 195 518
J137 13- 330
14 R 15380
15° ¢ 23535
% C 1762
17 13 257
18 131- 1181
19 "C " 18968
20 1M1 -330 .
21 129- ©.102
22 195- | Y103
23 . 113 118
24 € 25113
% C 17213
26 113- 233"
27 C 27068
28 . 126 16
29 83 55
0 - A 27785
31 c 1907
2 T 25070
. 33 178- 858
3 114 308
3  195-+ 529
13
|

N
'

MODEL 708, 190 AND 116 COMPACT TRACTORS

&

1
1

BELT, PULLEYS AND IDLERS - DRIVE

DESCRIPTION

BELT - tractiondrive ....:..........
BRACKET-- clutchidler, ... ..... e

“BUSHING -nylon.. . .. A

WASHER-3/8".. ~......... ...
PIN= cotter /8" -1, .;..........,.

"PULLEY - cluteh idler “¥'™. . ... ... ..

SCREW-3/8" - 16x 1-3/4" .. ... .. ..
LOCK WASHER-3/8" ........ .. 7

-

NUT-3/8"-16hex ............. S

-

KEEPER -beft ©.............. e
ROD-cluteh ................cuv's.

~

SPRING - return, clutch and brake . . . .
PULLEY -idier, front ..... ... ..~".

'SPACER - pulley. ... .. e ..
‘BOLT -3/8" x2-1/2N.C..

NUT-3/8"N.C.lock...............

BOLT -3/8" x 1-3/4" carriage. . .. . ...

NMUT-5/16"N.C.hex ................. P

WASHER-5/16" ... ........... -

PULLEY -transaxle-,.............. .
KEY -3/16” x 3/4” woodruff ... ...,
SET SCREW -5/16" - 18x5/16" ...«
RING-shap............ S AN
PULLEY -drive ....................

KEY - 1/4" x 114" x2" ... ... . ..... '

SET SCREW=5/16"-18x3/8" ... ...
BOLT -7/16"-20x3/4" ............
WASHER-7/16" ... ...

..............................
..............................

..............................
- B

»

e Yoo T PRI

...............................

...............................

................................

..........................

...............................

[ .
e T T

N
.?;..hi'

it



{ ‘ ' c
! MODEL 108, 110 AND 116 COMPACT TRACTORS . S 43 . |
. hl .- .
; C26987 TRANSAXLE - 5 SPEED - “
- CASE, INPUT SHAFT AND BRAKE ¥
‘ REF. PART NO. DESCRIPTION e REQ'D.
1 C 27582 CASE - transaxle, bottom . .................... PR T -1
2 C ' 277576 COVER - transaxle, top ........ e P, e e 1
] 3 13- 17 SCREW -1/4"-20x1-1/4" hex. ........ .o . 19
4  C 27877 ROD AND FORK ASSEMBLY -shift .. ... ... ... ... ... . ... 1
57 C 19347 RING-retaining . ... 1
6 .G 46176 RING -retaining . ............. ... ... ... . ... .. 1 -
-7 °C 19345 WASHER-thrust ... oo oo e 2
8 " 35012 O RING T 3
- -9 A 30586 BEARING-needle ........ ...« .. .o 2
10 H 296277 GEAR - bevel pinion, input ................... ... ... . 1
1 H 296269 SHAFT -inpub. . ... 1
12 178- 53 SCREW -set3/8" - 16x3/8" . .................................... 1
13 H 296301 SPRING - retaining . ....... e e 1
14 H 754440, - BALL-detent,steel................ e PR ~1
i -~ C 27563 DISK -brake .. ... 1 - .
16 C - 19353 - PAD-brake............ L \‘2»\
17 C ~ 19354 — PLATE-brakepad ...................... R
“18 C 19355 " HOLDER-brakepad ............. .......... ... ... . 1
i 19 F 53650 PIN -dowel-.......... .. . 2
20 C 27580 ™~ LEVEL-brake .. ... ... ..t e 1
\ 21 C 19357 WASHER ... .. ... 1
b 2 £ 19358 NUT-5/16"-24lock ............. ......... . e 2
| 23 13- 117 BOLT -5/16"-18x2-1/2" . _.-.. .. .. TR SUNDURR 4
{ : 24 131- 176 NUT-5/16"10Ck . orrT T o L. 4
i 25 187- 1070 BOLT - ;éyseﬁ “tapping (frontmounting) .......... O 2
W SBA1BT spaGer . L 4
27 T PLUG-hexhead ....... . . DA 1 -
. : : % A N
s » ' . ’ ‘
. . - ;
T~ . L e ) .
. , T - T ° . . .
) ; Printed in U.S.A. January 1984
. _ . N o *




0

~

REF. PART NO.

1 C 27578
2 C 27559
3 C. 27570
4 H 296293
5° C 19345
6 C 27553
7 C - 27560
8 - .H 379123
9 H .372862
10 H 392938
11 C 27557
12 H 372946
13 H 372847
14 H 372839
15 C 27555
16 H 372821
17 ©  H 372920 -
18 C 27564
19 C 27567
20 . C 27574
21 C 27568
2., ¢ 27575
23 c 27572
24 C 27562
25 C- 27561
26 c 27573
27 H 369131
28 H 758276
29 C 27558
30 C 27554
31 H 372870
32 H 372888
33 C - 27556
34 H. 372896

REF.  PART NO.

1 c 261
2 .C 21578
3 -C 27566
4 *C 19309
5 C 19310
68 C 19311
7 C 19312
8 ¢ 11222
g 138 97
10 ¢ 11205
1n ¢ 27571
12 - ¢ 27579
13 C 27565
14 C 27581
15 NSS*

16 NSS*

ot

MODEL 108, 110 AND 116 COMPACT TRACTORS

626987 TRANSAXLE - 5 SPEED

DESCRIPTION

SHAFT - shifter and brake . .. . .. .
SHAFF-counter ... ... ... ... .. e

RING -squarecut ... .. ... ...... .. :

BUSHING-flanged . ... ... .. .........
WASHER-thrust. . .......... ..........
GEAR -spur1Steeth ...................
SPACER ............. S e
~SPROCKET - 18teeth ............. e
COLLAR-shift ........ ... ... ...
KEY .
GEAR-spur35teeth ................... .
WASHER -thrust...............
GEAR-spur30teeth ...................
GEAR -spur25teeth ...................
GEAR -spur22teeth ...................

< GEAR -spur20teeth ...................

WASHER -thrust . :. . ... ... e
SPACER ... ...

RING -squarecut..................... :
WASHER ... ... ... .. ..t .
RING-squarecut......................

BEARING-needle ................

GEAR-oUtput ... . ..
PINION - output ., .. .... R
WASHER ... ... ..
SPROCKET-9teeth ...................
CHAIN -roller No. 41 {24 tinks) .. . ... L
{GEAR -beveld42teeth ... ...............
GEAR-spur12teeth ...................
GEAR -spur20teeth ......... e
'GEAR -spur2bteeth . .............1....
GEAR -spur2Bteeth . ..................
GEAR -spur30teeth ...................

| . DIFFERENTIAL
-DESCRIPTION

' GEAR ASSEMBLY - differential .. ........
| TBUSHING ...

i BEARING -bronze ... ..................
'GEAR-bevel............... P
l FINION-bevel ...... ... ... ......

TUPIN-drive ... .

{ WASHER - thrust ...

LTRING-retaining .....ovveeeeeennnnn,
PPIN-roll ...
WASHER -thrust . .....................
AXLE-R.H.14-5/8" (371mm}. ... .. ...
AXLE-L.H.12-3/4"{324mm) ...........
BUSHING-flanged ................. .

| SEAL-cilanddirt. ... i

BEARING - needle {use C27589 ball bearing)
SLEEVE - bearing {use C27569 ball bearing)

SHIFTER AND BRAKE SHAFT AND COUNTER SHAFT

......... e e m t e h A e e
.........................

............ R
............................

*Discard the needle bearing, sleeve and seals when replacing with C27569 ball bearing.

Printed in B.5.A.
¢

i

e T T S e I il & 1 B S e e e N N s B el A" A7 I SRR )

NNR oo s NSRS RN o

[

January 1984

REQ'D.

[y

f

-



o S B - - S - - B s .
[rs .
T c h ' ) - .
MODEL 108, 110 AND 116 COMPACT TRACTORS 47" -
- /’-‘ ‘ ) . N ) ' - .
e A . )
o ﬁ \ h - o A - : IMPLEMENT LIFT
\ v .. ’ . ]
T “\ : s .. REF.  PART NO.- DESCRIPTION . L REQ'D
- (D/ - ' - . Lo C 27073 LEVER - implement lift .. ... ... ... DU e o
Voo , - 2 . C 19172 ROD-push ..... ...... L 1
) \ _ : 3. C MB25 | BUTTON-thumb ... o 1
) ' _ - 4 C 15156 |  BRACKET-saddle ............................. S S 2
b 5 13- 102 BOLT -5/16" x3/4” NG hex, ZP . ..o ' 4
: ' 6 192- 20 LOCK WASHER -5/16" 2P +............ e .4
70129 102 NUT-B/I8"NChex, ZP .. ......oooooi o . a4
8 138- a2 PIN - roll 3/16" x 374" ... ... o e 1
9 C 18564 | " SPRING..:..ovvere i TR e 1
10 138- 2054 | PINspirol 5/16" x 1-3/4" ... ... .. S o
11 195- 521 WASHER - 5/16" PIaIN - .. oo oottt o
. , _ ,
|
. :.
. f
> r | .
/
‘F
/
L
I&; n ‘ - . e
‘ ' January 1984 -

Printed in U.S.A.




o

.:-‘ 1
49
STARTER MOTOR (116)
L, ‘ N

REF. PART NOQ. DESCRIPTION - REQ'D
C 27418 MOTOR - starting .. ... .. N R 1
1 192- 20 LOCK WASHER - 5/16” ...................................... 2
2 C 27260 - BOLT -thru ... 2

3 C 27258 END CAP ASSEMBLY - commutatarend. ... .......o oo, S
4 C 27259 BRUSH SET .. i 2
. b C 27421 CLUTCH-drive ... 1
6 BF{ 390837 ARMATURE ........... e e e e e e 1
7. 113 12 SCREW - mounting 5/16" - 18 x 1-1/2" .. ... 2
8 cC 27422 GEAR -drive .. ... 1
9 C 27423 END CAP-driveend ... ... ... ... ... ... . ... ... . . ......... 1
10 c 27263 HOUSING.-starter .. ........... . . 1
1 C 27424 KIT - pinionspring .. ... .... . e o 1
12 138- 75 PIN—roI|5f32”x7f8' L

STARTER MOTOR (108 - 110}
REF. PART NO. DESCRIPTION ' . REQ'D.

C 27284 MOTOR -starter, 12volt ... 5 /gL 1
1 C 27260 BOLT - thru {includes washer} . ? ............................ 2
2 cC 27259 BRUSH ASSEMBLY ....... ... .. DT N 1
3 BR 391461 DRIVE ASSEMBLY -starter ... ........ P 1
4 BR 390837 ARMATURE -starter . ................ ..., I 1
5 c 27262 END CAP -driveend .. ... ... .. .. . . 1
6 C 27258 END CAP-commutatarend .. ... .. ... ...... ... 1
7 c 27263 HOUSING :starter . ... ......... .. ... .. ... ... e e ¢
Printed in U.S.A. January. 1984




50 ' . . h ' : l 'MODEL 108, 110 AND 116 COMPACT TRACTORS

[~

QP @ ® | R | . . ELECTRICAL SYSTEM ’

‘:~ ;%'/ . REF. PART NO. DESCR|PTION REQ'D.
, ia : o 1T C 27182 © HARNESS «wire {108-110) ..o .\ 1
1 C 27163 HARNESS -wire (116). .. ............ ... . ... . 1
2 cC 25243 CONNECTOR -Wire ... ..o e e 1
GROUND/“B‘Q\TE“" 3 C 25559 WIRE - battery negative to solenoidtoground .. .. .................... A
' G[] [[B MAGNETO 4 . C 243816 CABLE - battery negativeto ground (black) ................ ... ... . 1
I]hy . 5 C 14565 CABLE - battery positive to solenoid (red) . ....,................. ... 1
\sll [s 6 C 24856 WIRE - switch tosswitch. ... .._..........c...... 1
T e START 7 C 25558 WIRE - switchto solenoid ......... .. ... .. ... ... .. ... 1
(116] 8 Cc 24816 CABLE - solenaid to starter (116) is not included in wire harness (black) . . . 1
9 C 14537 CONNECTOR -lights . ..o oo L S, b
IGNITION SWITCH TERMINALS 10 c 241456 .. SWITCH - ignition (108 - 110) includes key and lock washer only ., .. .._.3’.’-. ]
@ 10 C 27121 SWITCH - ignition {118} includes key and lock washer only ............. 1
X 1 A 24509 - KEY -ignition ... ... 1
QNS 12 .C 26525 SOLENOID-Start .. ... ... ... oo 1
. % 13 - C 26108 SWITCH -neutralstart ... ........_._. ... ... ... . T e 2
GS o SIS 4 C 18197 BATTERY - 12volt .. ... ..o 1
ud 5 _C. 18113 | CAP-battery .......... ... .. ... . .. 6
16 C 22571 HEADLIGHT ASSEMBLY - 12 volt {repairs page 53) .. .. .. ... ....... 2
17 C 19222 SWITCH -headlights . .......... ... ... . ... .. . . . .. .. . ... 1
18 C 27418 STARTER - engine, 12volt (116} repairspage 49 .. .......... .. ... .. .. 1
18 C 27264 STARTER - engine, 12 valt (108 - 110) repairspage 49 ................. -1
. K
ARBURETOR

SOLENOQID
{116)

MAGNETO GROUND ' N ‘-‘@ . , - :
. 7 \_/@ . ' - . P

L

Printed in U.S.A, January 1984




REF. PART NO.

1 - C

2 C

3 182-
4 193-
5- 129-
6 192-
7 129-
B 182-
9 192-

" 10 129- .

11 C
12 C
13 111-
14 129-
18 111-
16 C
17 c
18 187-

1908

REF. PART NO.

C

C

C

A
NSS
-187- .
131-

TR WK =
+

22571

22573
14304
41264

1334
629

Prin{ed in U.S5.A.

MODEL 108, 110 AND 116 COMPACT TRACTORS ' 53.

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION ' ~REQD.

WASHER - internal tooth 5/8"
NUT -5/8" - 32 knurled

LOCK WASHER - No. 10 external tooth
NUT - No. 10 - 24 hex

NUT - 1/4"” - 20 hex )
SCREW-No.4-40x7/8" :
LOCK WASHER - No. 4
NUT - No. 4-
COVER - terminal ; .
CLAMP - battery hold down
BOLT - 5/1¢

NUT - 5/16"
BOLT-1/4"

HEADLIGHT ASSEMBLY

"~ 18 x 3/4" carriage
- 18 hex
- 20% 3/4” carriage
CLIP - wire . .
CLIP - half, wire {116}
SCREW - No. 10- 16 x 5/8"” (116}

40 ..., e e e e e e e
...................................
....................................................

AW S m e B R RWNNRNN D -

HEADLIGHT

_DESCRIPTION , REQ'D

LENS - headlight............. C e e e e e

2

1

GASKET - headlight 2
BULB - headlight ............ e 1
RECEPTACLE - headlight {useC22571) 1
SCREW -No. 8-18x 1/2" black 4
4

NUT - speed

January 1984

e



i
l
|
l

|

N

i
i
[
{
1
;
i
1

/’

{

e

:
E—

'
+ a

@

‘\\f

v

D0 O 5 LI BN =

A

/I16 B

‘[+] exoxe

coseh

0w

ATTACHMENT
LY

8~

name

@

ST

THRQTTLE

&

naw

CLUTCH
BRAKE

’ ()
ACAUTION

FEAD DFERATONT MANUALS,
KW LOCATION AMD PUMETION OF ALy

ALWATE LOGK BIHIND TAACTON BEFORE EACKING
On AWY MCLINE THAT THE TRACTGA CAN B SAFELY
TRD UKE LOW RANGEGEAR

RA
FADNT EHD TIP GVER CAN OCCUR WHEN GAERATING O |

DRIVE FORMAND GOMG DOWN LAMST
FO PARK TRACTON FLACE TRAVEL CONTROL I
MEUTRAL, BET FARNING RICARE,

LUADHNG RLLAFS OR riLLE, BACK LIF Mot OR HILLE,
Om Heet 3

DMRENGATE
ATTA OAIVE, ENTINE GFT A REMOVE REY
PARK TALCTON BEFONE SERVITING O MM NG
ADJUSTMENTS 1O TRACTON DR AFTALHMENTE
FAILURE TO OBSERVE THESE PRECAUTIONS
GOULD RESULT IN INJURY.

CTE£-RQ ~rmTInmaak

. ANE PRV RRAKE

' OPERATING INSTRUCTIONS

MEAD DPENATON'S MANUAL FOR COMPLETE

OPERATING INSTRUCTIONE

CLUTCH/SRAXE- »04L 1§ 0% AKIHT MU CF THACTOR,
TO MIENGAGE GLUTEH PUsH PEDAL DOWAN HALF WY,
10 Amv v QALCE. PUBH FiDAL DOWN ALY

FARKG RRAKE-LOCN 1K ON NGHY EIDE
OF TRACY DM FRAME BILGW FADNT ERGE OF 3¢ AT,
TOENTAQE- APFLY BRAME AND LIFT LOCK
VO AELEARE-FUBM WAAKE FYDAL DOWY. LLLLILT

YO FTART ENGINE -DUNGAR ATTACHMERT © BRAKE

DRIVE, P TRANSHIENON (N NIUTRAL tocK

UFr 70 LOCK

. REF.  PART NO.

OOODO%O]OOOOO

.
[48]

8 C 26933
9 c 26936

Printed in U.S.A.

DECALS (ENGLISH}

DESCRIPTION

vl
-m
=3

jw]

27167
27170
27168
27171
27169

" 27172

1- . 6659

27209

~ 27210
27211
26930
26932
21- 5040

DECAL-hood L.H. {110}, . ... ...t
DECAL - hood R.H. [110) shown
DECAL - hood L.H. (116)
DECAL - hood R.H. {116} shown
DECAL - “caution” :

.........................
T T T T T T T T T

................................

DECAL - P.T.O.
DECAL - clutch, brake
MEDALLION - ““Case”

. Y e e

- DECALS (FRENCH)

DECAL-P.T.0v oo e e L
DECAL - clutch, brake

¥
'.f'



4 - %
56 'NUMERICAL INDEX - NUMERICAL INDEX
. L ' x
' PART PAGE  REF. PART PAGE REF.  PART PAGE  REF. PART PAGE REF. . PART PAGE  REF. PART "PAGE  REF.
NQ. NO. Ng. NO, - NO. NO. NO. NO. NO. NO. . NO. NO. NO. NO. NO. ‘NO. NO. NO.
. oo ' 35012 43 8 BR- 221596 5 - 28 BR 299577 5 c 14565 51 - g C - 23535 2. * 19 | C- 25730 9 19
- . A 24509 & 51 11 BR 22159 7729, BR 299707 15 18 C . 14652 23 17 C 23535 4! 15 | ¢ 25731 7. 2
A ‘,\f 27785 . 41 30 | BR 22159 \9 28 BR. 209707 17 17 C 14906 9 - B C 23757 23 13 1.6 25732 7 23
T W, . AT 27795 23 17 BR, 221798 11 ., ‘15 BR 299740 15 24 C 15066 37 1 o " 23758 29 23 c 25733 7 24
o A - 30586 43 9 ' BR ~ 221986 15 15 BR 299740 17 23 C 15083 23 7 4 C 23818 29 7 ol 25733 g 23
T A 30881 37 9 | BR * 221995 15\ 20 BR 209852 - 17 C 15096 35 o2 C 240689 . 53 1 C 25734 7 25
' : A 30881 , 37 9 . BR 221995 17 19 | BR 390402 5 20 C 15105 35 g C 24145 51 10 C 25735 7 26
, A 37247 =y 39 16 BR 222010 15 % . 12 BR 390419 5 24 C 15114 53 12 |[.C 24329 11 18 o 25736 7 30
. A 41284 53 . 3.] BR 222010 7 ' -8 BR 390419 9 24 C 16116 31 14 C 24340 21 . 2| ¢ 25737 7. 3
: A 70280 29 2 | 'BR- 222010 19, 12 BR = 390640 5 1- C . 16166 ' 39 ! C 24429 37 1 C 25738 7. 1
‘ . A 70282 37 11:4 BR 222074 15 22 7} BR, 390684 . 15 - 23 C 15166 47 4 C 24431 37 6 c 25742 - 17 13
: T A 189433 13 . 12 BR 222014 17, 21 ~BR ! 390684 - 17 2 C 15498 39 . 11 c - 24565 39 18 C 2744 © 23 T
. BR 22963 5, 43 BR 222027 15 26 BR 390837, 49 4 € - 18527 29 29 C =~ 24655 53 2 o 25746 - 7 32
- "*'BR 22963 7 38 BR - 222114 .5 21 BR - 390837 . 49 = 6 C . 15540 13 . 3 C 24816 51 4 C. 25747 23 8
, ' 'BR ) 26157 15 . . B .BR 722763 21 3 BR 391233 15 13 C 15564 47 9 C 24816 51 8 C. 25749 9 .47
: . BR 26157, 7 17 . 5 BR 227450 23 21 _BR 391233 17 9 C 15610 .33 "2 C 24856 51 6 o 25751 7 . 33
' - 'BR 28157 19 22 4 B8R 222581 . 11 7 BR 391313 21 1 .C 16362 31 4 C 25113 41 24 € 25752 - 7 35
. BR 26828 5 30 BR 222562 1 B BR 391379 . 25 ° 1 C . 16714 29 14 C 25164 53 17 C 25757 7
" ..+ IBR 26828 - 7 - 287 BR 222636 5 33 BR 391399 15 3 C 16748, 29 . 16 C - 26231 29 1 C 25758 17 31
; ' BR 126828 9 27. BR 222830 - 5 26 BR 391406 5 4 C 17213 4 25 C 25232 29 3 C 25759 17 30
_ , BR - 27750 " ‘5 13 BR © 230836 15 17 BR 391406 7 5 C = 17622 41 . 16 C 25233 29 6 o 25760 17 32
- BR 27803 5 23 BER 230836 7. 7 BR 391461 . 49 3 C 18113 51~ 15| C 25234 $ 29 5 C~ 25762 17 35
- ' BR 27803 7 6 BR 230896 - 19 24 BR ' 391512 15 16 C 18153 3 11 C 25243 Ly 2 C 25763 23 20
o BR 27876 5 .13 BR 230932 15 25 BR 391512 17 15 C - 18197 51 14 C 25250 4 2 C 25764 17 36
‘ " BR 27877 5 13 -BR 230932 17 24 BR. 391669 5 6 C 18626 37 13 c 25253 41 11 c 25765 13
s _+.N. . BR 65906 5 29 BR 23105 . 5 5 BR 391670 5 18 C 18695 39 3 C 25468 27 1 C 25827 7
. ' BR 65906 7 27 8R . 231055 7 % | BR 391671 5 1B C 18702 . 33 9 C 25469 21 7 C 26034 37
, BR 65906 9 26 ‘BR ' 231058 23 4 BR 391672 5 18 C 18966 41 . 19 C - - 25500 21 10 C 26039 35
: " BR 66068 23 - 11, BR ' 260933 5 3 BR  391673. 5 15 C 19071 4 31 C 25558 51 7 C 26043 39
: BR 66538 11 170 | BR | 251038 5 9 BR 391674 ~ & 15 C 19112 31 12 C 25559 51 3 C. 26051 37 1
-~ . BR 66554 23 14, BR 261085 & 27 BR ~ 391675 5 15 C - 19M18 33 5 C 25701 2 8 |'cC - 26108 51 1
- . BR 66768 - 5 6 BR . 261116 = 15 29 BR 391676 5 15 C 19171 23 B[ c *° 25709 5 12 C 26111 45
. - .  BR 66768 7 - 15 BR ' 261116 17 33 | BR . 391733 23 5 C 19172 47 2 C 25709 7 2 C 26197 . 11
\ N . < BR: . 68546 |, 5 7 BR = 261129 - 23 2 BR 391983 1 1 C 19222 51 17 C - 25709 9 2 C 26198 . 11
| - BR ' /92659 - 5 22 "BR | 261306 23 v2 BR . 392134 1 2 C 19309 45 4 |.Cc. . 25710 7 3 c 26199 - 11,
- . BR 93113, 9 10 BR 270382 15 28 BR 302548 - 5 10 C 19310 45 5 1°¢C 25711, 7 4 ~-C 26325 ¢ 35
| : . BR - 93211 5 . G5 BR 270382 17 34 BR 392718 5 - 18 C 1931 % - B C 25712 7 8 C 26332 7 37 17
’ r v . “BR ;, 93323 .15 (35 BR | 270430 5 19 BR 393456 11 9 C 19312 45 7 C 25713 7 9 | C 26332 39 n
| - - BR - 93323 17 /29 | BR . 270511 15 21 BR 393474 11 8§ C 19345 43 71 C 25714 7 9 C 26333 37 18
. . BRf 93357 15 L1 ‘BR ' 270611 - 17 20 C 10657 "13 4 C. 19345 _ 45 5 C 26715 7 9 C ' 26345 29 | 34
e e BR 93357 17 /10 BR | 270528 15 4 C 10678 15, 30 C . 19347 A3 5 I, C 25716 7 12 C 26358 . 15" -
. . *  BR 93499 15 | 8 BR . 270539 15 ., 36 C 11205 45 "\ 10 C 19353 43. 16 C 25717 7 13 C 26368 17
o . BR 93499 17 .| 3 BR . 270824 [T V: S o 11222 45 . 8 € - 19354 43 17 C 25718 7 14 c 26370° 37 12
... . 3 BR 93499 19 10 BR | 280005 5 41 c 11529 13 10 . C 19385 43 18 | ¢ .78 9 14 c 26371 37 2
o . BR - 93499 19 16 BR | 292260 5 26 | C - 11545 13 1 C 19357 43 21 C 25719 1 1 c 26496 29 26
A ~ BR 93622 15- 34 | . BR | -292260 9 .29 C 11796 37 7 C 19358 43 2 C W 25720 7 18 c 26507 21 13
= .. ' BR 93622 17 ! 28 BR.! 292681 15 5 C - 11906 37 5 C 19473 ) 48 C 25721 - 7 ig- (-C 26497 29 27
. BR 93630 5 25 1 BR - 292681 17 2 |.cC 11942 39 - 6 C 19521 .53 16 C - - 25722 7 - 18 c 26525 51 L 12
' ) BR 93620 g 30 BR ,’ 292681 19 .20 C 12110 37 2 C ' 20083 41 . 3 C 25723 7 18 C 26526 37 5
- o P, BR . 93729, 5 34 BRI 294608 5 - 4 o 12975 29~ 8 C . 20475 29 28 C. - 25724 7 19 C 26633 - 35 3
. 7 . . - BR . 93729 7 10 JBR 295840 5 17 - 12975 37 g € 21576 45 2 c ' 25725 7 .18 c 26930 " 565 8
S BR 211682 15 32 ~BR* 295841 ,. § 17 C 13106 37 7 C 21631 41 10 ., C * " 256726 7. 19 c 26932 55 8
B /. BR 21689 - 5 32 | BR' 295962 5 . .3 | C 14201 35 4 C v 21942 29 22- |- C. 25727 7 19 c 26933 55 8
: - ¢*BR 211712 7 15 17¢| BR - 295963 5 ¢ 1| ocC 14304 * 53 ., 2 C 22571 51 16 C 256728 A 20 c 26935 55 9
g L BR 211712 17 67| BR 299086 . 17 18 | C 14339 9 51 C 22571 53 c 25728 9 20 C 26979 33 1
o . BR 212286 ° 5 38 BR 299096 19 25 C 14525 . 47 . 3 C 22573 63 1 C 25729 -7 21 C 27033 "3 1
: A -'BR ' 220885 11 3 'BR .. 299500 . 23 1 ] C 14534 33 4 C 23248 53 1 cC . 25729 9 19 |- C 27034 - 31 1
o BR 221535 23 -8 BR 299500 23 15 |* C 14537 51 9 C 2386 °~ M4 6 C 25730 7 21 c 27045 - 35 13

Y

_me-_l_aw_\_;mw_a'_\

hE]



NUMERICAL INDEX

NUMERICAL INDEX

59
PART . PAGE REF: PART PAGE -REF. PART PAGE REF. - PART PAGE REF.| PART PAGE REF. PART PAGE REF.
NO. - " NoO. NO. NO. NO. NO.  NO. NO. NO. . NO. NO. NO.  NO. NO. NO. NO. NO. NO.
C 27047 37 10 C . 27268 17 39 c 27362 25 14 c 27419 11 13 . H 392938 45 10 129- 186 23 )
C 27048 < 2 c , 27267 17 ~. 38 c 27363 25 15 c 27420 1 12 H 754440 43 14 129- 16 23 13
c 27049 N 2. C © 27268 17 25 c - 27364 21 21 c 741 49 5 H 758276 45 . 28 129- 16 25 16
C 27055 31 3 C 27269 11 14 C 27365 11‘ 2 c 27422 49 8 L 32763 39 18 - 129- 17 23 7
C 27058 31 6 C 272719 - 1N 13 1 C 27386 21 2 C 27423 49 9 R. 15380 4 14 129- 17 53 5
c 27059 25 20 C 27213 - 2 1 c 27367 21 18 C 27424 49 1 T 25070 © - 41 32 129- 101 21 ]
C 27060 13 3 c’ 27308 9 6 -C 27368 25 17 C 27441 39 .2 T 25683 37 3 129- 101 23 11
c 27061 13 5 C 27308 25 . 5 C. 27369 25 18 C 27552 43 1 129- 101 53 7
- C 27063 13. "1 C 27310 9 - B c 27370 25 19 c. 27553 45 6 129- 102 23 32
C 27064 13 4 -C 27311 -9 T 8 C 27371 9 A C 27554 45 30 HARDWARE CODE NUMBERS 129- 102 33 8
Cc 27067 41 1 C 27312 9 8’ C 27372 9 3 Cc 27555 45 A5 : } 129- 102 35 6
C 27068 41 27 C 27313 9 . 9 C 27373 ™~ "9 4 Cc 27556 45 33 22- 48 23 23 129- 102 39 17
' C 27068 - 39 1 C 27314 g 12 C 27374 9 5 C 27557 45 1 29- 48 23 12 129. 102 41 21
C 27070 39 5 C 27315 9 13 C 27375 . 19 1 C 27558 45 29 29- " 48 25 A 12a. 102 47 7
Cc 27072 39 10 C 27316 9 17 o 27376 19 2 C 27559 45 2 29. 412 21 14 129- 102 53 14
C 27073 47 -1 C 27317 9 17 C 27377 19 3 C 27560 45 7 41- 24 15 2 129- 103 29 21
c 27079 13 1 C 27318 9 17 4 C 27378 19 4 27561 45 2 41- 24 17 12 129- 103 31 10
c 27121 51 10 C 27319 9 17- ] C© 27379 19 C 27562 45 24 61- 612 39 19 129- 103 39 15
c 27162 - 51 1 C 27320 9 18 £ 27380 19 8 C 27563 43 15 83- 55 41 29 129- 103 41 9
C 27163 51 1 C 27321 9 18’ C 27381 19 9 C 27564 45 18 111- 2 23 6 129- 105 1 7
C 27167 55 1 ¢ 27322 9 18 C 27382 19 15 C 47565 45 13 11- 108 53 15 129- 163 13 5
C 27168 55 2 C 27323 9 18 c 27383 19 18 o] 27566 45 3 111- 202 35 4 129- 163 37 15
C 27169 55 3 . C 27324 9 . 21 c 27384 19 11 C 27567 45 19 111- 202 53 13 129- 163 33 12
c 27170 55 1. C . 27325 9 22 c . 27386 19 23 C . =~ 27568 45 21 111- 330 .4 20 129- 289 37 16
C 271171 55 T2 . C 27326 9 25 C 27386 L 14 C 27570 45 3 11- 366 39 13 131- 165 39 7
C 27172 55 3 £ 27327 9 .31 C 27387 19 i3 C ‘27571 45 11 - 111- . 404 23 10 - 131- 176 . 27 3
! C 27208 55 . 5 - C 27328 9 32 C 27388 19 27 C 27572 45 23 111- 539 11 4 131- 176 27 4
| ) C 27210, 55 8 C 27329 ] 4 | C 27389 19 . C 27573 45 26 13- 1 13 8 131- 176 29 10
| C 2721 55 7 C. 27330 9 " 35 Cc 27380 21 1 C 27574 45 20 13- 1 21 ‘M 131- 176 39 4
‘ C 27218 39 6 C 27331 9 36 c- 2733 - 23 4 C 27575 45 22 113- 2 21 20 131- 176 39 7
c 27233, 13 6 c 27332 23 14 c 27392 19 30 C 27576 43 2 13- 5 19 5 131- 176 43 24
! (o 2723 b 42 c 27333 19 43 C 27393 19 31 o 27577 43 4 113- 17 43 2 131- 629 53 6
| C 27236 7 17 c 27334 . 18 Cc 27394 19 32 . ¢ 27578 45 1 113- 101 ™ 25 12 131- 911 11 8
| sy f C 27236 9 16 cC =~ 2733k 9 . C 27395 - 23 5- ¢ 27579 45 12 13- 102 “11 2] 131- 1102 39 7
i c 27237 v 4 C. 27336 9 39 C 27396 23 6 C 27580 43 20 113- 102 29 ] 13- 1181 29 15
| Cc 27238 7 37 C 27337 9 40 C 27397 23 7 .C 27581 45 14 113- 102 33 6 131- 1181 . 37 21
| C 27239 21 5 c- 27338 9 4 c 27398 23 8 C 27582 9 21 , 13- 102 39 5 131- 181 39 12
\\C 27240 17 14 C 27339 S 42 C 273959 19 - 35 C 27583 9 52 113- 102 47 5 131- - 1181 41 18
. C 27240 19 17 C. 27340 23 15 C 27400 19 36 C. 27588 43, . 112- 103 35 1 13- 1331 37 14
- C 27241 23 8 C 27341 23 16 C 27401 19 37 D 33544 29 1 113- 110 27 2 132- 5] 39 10,
. C 27242 23 1 C. 27342 9 46 C 27402 19 38 D 59705 27 1 13- 111 43 23 132- 46 29 25
G 27243 15 - 33 c 27343 23 18 C 27403 19 39 F 53650 43 19 113- 118 A1 23 132- 46 31 5
’ C - 27244 17 26 .C 27344 23 18 Cc 27404 21 4 G 46176 43 6 - 1M3s " 120 9 44 132- 310 39 14
C 27253 1 12 C 27345 9 43 C 27405 21 3 H- 296269 43" 11 13- 120 27 3 132- 310 41 5
C 27254 15 19 C 27346 9 .37 C 27406 21 6 H 296277 43 10 §j M3 122 33 3 132- 311 37 10
C 27255 15 31 C 27347 9 7 c 27407 19 47 H 296293 45 4 N3 122 49 7 132- 330 41 13
C 27257 23 3 C 27348 25 6 C 27408 21 7 H . 296301 43 13 13- 138 -21 9 136- 103 23 16
C 27258 A48 3 C - 27349 25 7 C 27409 . 19 .19 H 369131 45 27 112- 205 29 12 138- 75 + 49 12
C 27258 49 6 c 27350 25 8 c 27410 T 21 8 H 372821 45 16 13- ~ 206 31 7 138- g2 -, 39 15
c 27259 49 2. c 27351, 17 1 -G 27411 21 9 H 372839 45 14 13- 207 3T 8 i38- 92 . 47 8
! c Y27289 49 4 C 27352 1 3 C 27412 19 26 H 372847 45 13 113- 208 37 19 138- 97 45 9
A c 27260 49 1 “C 27353 21 16 c 27413 19 44 H 372862 45 ‘9 113- 233 37 20 138- 143 T 35 186
c 27260 43 2 c 27354 21 17 C 27414 19 45 H 372870 45 31 113- 233 - 4 26 138- 251 - 18 10
C 27262 . 49 5 c 27355 25 27 cC 27415 19 46 H 372888 45 32 13- 257 41 17 138- 251 17 6
C 27263 49 7 c - 27357 1n 7 C 27416 19° " H 372896 45 34 114- 2 39 2 138- 2040 37 4
’ c 27263 49 10 C 27358. 11 6 c- 27417 21 10 H 372920 45 17 114- 308 4 34 . 138- - 2054 47 10
c 27264 49 ' C 27359 | 25 10 C 27418 49 H 372948 45 12 126- 16 41 28 138 2072 & 39 -8
: C 27264 -51 18, C 27380 °25 .n C 27418 51 18 ' H 37N23 45 8 128- 13 53 10 163- 4 - 19 28

b




" . PAGE

NUMERICAL INDEX

192-

PART REF. PART PAGE
NO. NO. NO. NO. NO.
163- 23 18 192- 41 8
169- 21 3 192- 1 6
175- 29 30 193- 11 5
177- - 19 33 193- 23 3
178- 43 12 193- 23 12
178- 41 33 . 193- 53 4
182- 53 8 195- 11 11
182- 19 40 195- 21 16
182- 1 4 195- 41 22
182-. 15 9 195- 41 4
182- 17 4 195-. 19 34
182- 19 21 195- 39 9
182- 23 10 195- 23 9
182- 1 10 195. 39 3
182- 19 7 195- a1 12
182- 11 16 195- 29 24
182- 53 3 195. 35 12
182- 29 20 195- 39 9
182- 41 . 7 195- 43 26
187- 13 y) 195- a7 1
187- 31 13 | 195 29 17
187- 21 6 195- 27 4
187- 21 19 195- 41 35
- 187- 9 38 195- 11 5
187- 43 .° 5 195- 29 18
187- 13 2 195- 35 15
187- 53 . 5 195- 39
187- 5 .39 195- 37
187- - L7 7 195- 35
187- 25 9 195- 27
187- 15 27 214- 13
187- 17 37 214- 19
187- 23 22 219- 37
187- 13 7 219- 35
187- - 53 18 219- 37
192- 53 9 221- a,
192- 9 33 221- 5
192- 19 29 221- 7
192- 23 19 221- 9
192- 13 g 321- 55
192- 19 6 321- 55
192- 21 12 363 39
192- .21 24
* 182- 23 13 »
192- 75 4
192- 39 4
192+ 53 6
192- .9 ! 45
192- 11 10
192- 25 13 .
192- 29 Y3
192- 33 7
192- 35 5
192- 39 18
192- 47 8
192- 49 1

INGERSOLL

Ingersoll Equipment Co., Inc.




